s LONCINiEs=
AL R

PART CAIALOG

LG2V78F-2

LONCIN MOTOR CO.,LTD.



Hi%Bh4844& (Crankcase)

F5 TGRS TR Description FARIRES A aals R
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 110810200-0001 | ffi%hAE 1A Crankcase body T240_FFL, Wi7s RIS e 2R 0L ; 1 £ /PIECES B

2 110840021-0001 | IRPHE A 25 it CAP, BREATHER CHAMBER T200; 1 1 /PTECES o

3 171630012-0001 R Speed regulating arm T200; 1 {4 /PIECES B

4 110850017-0001 | A 85 ) 44 PACKING, BREATHER CHAMBER |T240 3% F W& ; 1 % /PTECES A

5 380650376-0001 | JHdt 0il seal 7200 _d=38 D=58 b=9; 1 £ /PTECES A

6 270360048-0001 | dpLIH tomponents of starting [y, | #F/PIECES B

7 160200029-0001 & BhHL T = Side plate T240 FERZ MG 5 1 1 /PTECES o

8 160200030-0001 | & FHL Tt = Side plate 1240 FEPRA M5 1 4:/PTECES o

9 270790006-0001  |KZhHLIL A Engine sensor T240 M5 RS 1 4:/PTECES B

10 380630255-0001  |#h& Bearing GB/T 276 6003 k55 ; 1 4 /PTECES B

11 110840020-0001  |FF: 1 4 7% 4 CAP, BREATHER CHAMBER T240 H%E Fr i ; 1 4 /PTECES B

12 380450592-0001 | F-#[E Flat washer T200_P4%8. 5_4M#15. 8_JERE2 IHHE 3 4 /PTECES C

13 3806302540001  |#h7& Bearing GB/T 290 HK081210; 2 1f/PTECES B

14 380650377-0001  |Jdaf 0il seal T200_d=8 D=14 b=5; 1 {4 /PTECES A

15 381350004-0001 |44 3% Pin clip T040 I T ; 2 % /PTECES B




gh#hfE4E& (Crankcase)

75 FHRE IR Description MRS A Sal A
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
16 380140054-0003 [/ A1 kv 2 gL Hexagon bolt with flange |GB/T 5789 M6 L=30;%% W F14#Q16 2 £ /PTECES C
17 380140013-0005 I S 24 TH WA Hexagon bolt with flange |GB/T 5789 M6 L=16; %% H4:Q16 4 {4 /PIECES C
18 110480001-0001 JEZMR Pressing plate T200; 1 4 /PIECES C
19 380140280-0004 7N FH i 2 T B A Hexagon bolt with flange |GB/T 16674.1 M8 L=110;%%# F14¥Q16 2 {4 /PIECES C
20 380140067-0003 7N FH i A T B A Hexagon bolt with flange |GB/T 5789 M6 L=12; 4% F14¥Q16 3 {4 /PTECES C
21 380840542-0001 eaE ol Seal ring T200_& 461 _D=13.7_d=2.75; 1 {4 /PIECES A
22 380600120-0001 EATAY ocation pin T040 d=8 1=14; 2 4 /PIECES C
23 110260001-0001 w2 g Sealing plug screw T200_M14X 15; 45 B8 Q16 2 {4 /PTECES C
24 380450591-0001 T Flat washer Q/LX G 8.7 _WE14 4MF22 JEIF2 JU 2 {4 /PIECES C
25 380600123-0001 JE [V 54 ocation pin 1370 _d=10_L=12; 2 {4 /PIECES C
26 380850013-0001 KK S Stay stud T200 M6 1=102; %% #5 F4HQ16 2 {4 /PIECES C
27 110850009-0001 | P sy 2 (et N, DREATHER 1240; 1 #F/PIECES c
28 110860003-0001 IR F Breath fin T240; 1 f4:/PIECES C
29 281890004-0001 BL R 25 Engine oil protector T240_J5 ZERT ; 1 {4 /PIECES A
30 380140011-0004 7N A Sk A T B AR Hexagon bolt with flange |GB/T 16674.1 M6 L=10;%¥ ¥ F14%Q16 1 {4 /PIECES C




Hi#h452 (CRANKCASE COVER)

Fr s TS —— Deseription . Ko LX) ot
Ser. No. Part No. Reqd. QTY UNIT  [CONSUMABLE GRADE

1 110820036-0001 | ffi#h4s o Crankcase cover T240; &Hg/Cr6/Pb/PBB/PBDE<1000ppm, | 1 1 /PTECES C

2 150350019-0001  |HLikAHIERS 4L & 0il filter T200; 1 1 /PTECES B

3 150010055-0001 ML ZE - Components of oil pump T200; 1 £ /SETS B

4 171750016-0001 R U FE A Components of governor gear |T200; 1 £ /SETS B

5 110690030-0001  |HLl R4& 0il rule combination T240; 1 {8 /PIECES C

6 110830024-0001 | Fi b 4 5 2 df Crankcase cover gasket T200; 1 4 /PTECES A

7 380640016-0001  |4MER Steel ball GB/T 308 ®9.5; 1 £/PTECES B

8 381150370-0001  |/E% Compression spring T200_jMZE 3% ; 1 4:/PTECES A

9 380650554-0001 | 3%t 0il seal 1240 d=38 D=58 b=9 #IZEVITON, 7 [Fl 1 /PTECES A

10 380140339-0001 | NAkik 22 HitgAe Hexagon bolt with flange T320_M8_1.=50; ¥ H4%Q16 9 1 /PTECES C

11 150490007-0001 | HLiJEI5 7 Engine oil filter seat 7200 1 £ /PTECES C

14 380840846-0001 |4} 8] Seal ring T240 $EJEARE D=9.5 4MZ16.2 d=2.5 | 2 4 /PIECES A

15 380140013-0005 VAY: b 7L Y i Hexagon bolt with flange GB/T 5789 M6 L=16;4% 5 H4EQL6 3 14 /PIECES C




HiR45 % (CRANKCASE COVER)

Ei TS FHAF AR Description PSR AR Sal CailIE
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
16 380190005-0006 |/ F 24T Socket head screw GB/T 70.1.M6_L=16; 8515 (H4FQ16 2 f4:/PTECES o
17 380140103-0004 VAY. b R/ Y e Hexagon bolt with flange GB/T 5789 M6 L=25;4%15 H4EQL6 3 1 /PIECES C
18 1502900290001 |41 €M Engine oil Strainer 1240 ; 77 % 31 P&l 1 4:/PIECES A
19 1503400160001  |HLm IR o5 Cover, 0il Strainer T240 #3454 1 4:/PIECES B




SESLIMA B (CYLINDER HEAD ASSY)

Lk il T AR Description FARIRES L P A
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 120080535-0001 | <firk Cylinder head 1240 J Sk, BiICREs; 1 4 /PIECES B

2 120230106-0002 |’ < {3k 5 Cylinder head cover 1240 (f) [k HE4; 1 4 /PIECES C

3 120250044-0001 | {L3k 75 25 4 3 Gasket for cylinder head cover |T240 J£1.0 FEAH; 1 {4:/PTECES A

4 120150111-0001  |K {13k 35 44 Gasket for cylinder head T200; 1 % /PIECES A

5 160190023-0001  |Z= K FiiE air deflector T240 Sk FHET; 1 % /PIECES C

6 160020003-0001  |# s Aik Heat sink Noumenon T200_jiiv4; 1 {4 /PTECES B

7 160830001-0001 | B4 5 fleat sink Part Frotection 1200; 1 #/PIECES B

8 120550001-0001 | H: Lifting eye T200; 1 {4 /PIECES C

9 150730001-0001  |plLi ki aegs ey [DUPporting rackfor engine olqyy, 1 {}/PIECES c

10 270960014-0001  |k{¥ 2 Spark plug FTRTC_TEF#; 1 {4 /PTECES A

11 380180109-0001 | AUk hZke Stud T200_M8_1.=40; P55 H4%Q16 2 4 /PIECES C

12 160190025-0001 |45 S air deflector T200_S L3k _ T AR T ; 1 £ /PIECES C

13 380750755-0001  [JHI%EF 0il tube 1240 AN1£9.5 SME17.4 K300 FHH 1 4 /PTECES A




SESLIMA B (CYLINDER HEAD ASSY)

s Y A 44 TR Description KRR Ll Sal AT
Ser. No. Part No. Reqd. QTY UNIT  |CONSUMABLE GRADE
14 380960223-0001  |FiEdl & Clip combination T240_$ 15. 5; 75 504%Q19 4 4:/PTECES C
15 380140266-0002 |7~ #fSki% 2 mgie Hexagon bolt with flange |Q/LX G 8.2 A% M6 L=25; %% F4FQ16 4 £ /PIECES C
16 380140337-0001  |7/SA1kiE=THIE Hexagon bolt with flange [T110 M10 L=80;4% i H4£¢Q16 4 4 /PIECES C
17 380600116-0001  [sEhrfy ocation pin T110_d=12_L=20; 2 4 /PIECES C
18 380140103-0004 |75 Skik 22 inEAe Hexagon bolt with flange |GB/T 5789 M6 L=25;%¥W HE¢Q16 2 4:/PIECES C
19 380140067-0003 |75 A1 SkiE = THIEKE Hexagon bolt with flange [GB/T 5789 M6 L=12; %% 15 14¥Q16 5 4:/PIECES C
20 380140108-0004 |75 Skik 22 itEAe Hexagon bolt with flange |GB/T 5789 M8 L=16;%¥# H£¢Q16 1 {4:/PIECES C
21 380750756-0001 |4 0il tube 1240 WN429.5 AME17. 4 K350 A=) 1 4 /PIECES A
22 380780084-0001 |k Suction pipe joint T240 M10X 1 2 HE Hk 1 4:/PTECES C




AESLITEA R, (CYLINDER HEAD ASSY)

75 T P— Deseription MRS K LX) Sy gtk
Ser. No. Part No. Reqd. QTY UNIT  |[CONSUMABLE GRADE
1 1200805360001 | #irk Cylinder head T240 ALk, BIIORE 1 £ /PIECES B
2 120230107-0002  |< Lk Cylinder head cover T240_(H) [k 654, 1 £ /PIECES C
3 120250044-0001 | 3k i e 2 vasket Tor eylinder head yo40 1 0 Ffike; 1 fF/PTECES A
4 160190025-0001  |%4, S air deflector T200_S L3k _ T AR T ; 1 £ /PIECES C
5 160190083-0001 |45 S air deflector T240_ STk HE20A 4= I HE i ] _ 22 s 1 1 /PTECES C
6 380600116-0001 | &7 44 ocation pin T110_d=12_1=20; 2 F/PTECES C
7 1201501110001 [ HT k55 14 Gasket for cylinder head T200; 1 f4:/PIECES A
8 273020003-0001 [ 4ELJ B[] 2% Stop isolator T240_£EM20A 4 I B 2% ; 1 4 /PIECES A
9 380370012-0005 |/~ fik L HMERE Hexagon nut with flange GB/T 6177.1 M5; ¥ A%£¥Q16 1 % /PIECES C
10 380180109-0001 X 3Like Stud T200_M8_1.=40; ¥ H4£EQ16 2 % /PIECES C
11 270960014-0001  [-kfEZE Spark plug FTRTC_TEF#k; 1 % /PIECES A
12 380140337-0001 |75 A1 kiE =TI Hexagon bolt with flange T110_M10_L=80; 4% FH4£Q16 4 % /PIECES C
13 120550001-0001  |FH Lifting eye T200; 1 % /PIECES C




N

i
"@ =20
| L
\o/=@, 14 M !.\
14 |9~ﬂ

SESLITH L (CYLINDER HEAD ASSY)

Eie LA FHAF AR Description PR AR aal CAllLIE
Ser. No. Part No. Reqd. QTY UNIT ~ |CONSUMABLE GRADE
14 3801400670003 |/~ A1 kiZ L HHE ke Hexagon bolt with flange |GB/T 5789 M6 L=12;%% {4 F14£Q16 6 4 /PIECES C
15 110690065-0001  |HLih N4 & 0il rule combination T240 HLMIZE M20X 2. 5; At : B Ah 1 4 /PIECES B
16 380840541-0001  |#53:} 8 Seal ring T200 S TEAIH ; 1 {t:/PIECES A
17 380140266-0002 |75 ff13kik 22 TH B2 Hexagon bolt with flange |Q/LX G 8.2 A% M6 1=25; 4% H4££Q16 4 {4:/PIECES C
18 380140108-0004 (751 Jvd == THi 844 Hexagon bolt with flange |GB/T 5789 M8 L=16; %% 14%Q16 1 f1:/PIECES C
19 380940346-0001 |4k Cable cleat T560; 1 {4:/PIECES B
20 380930049-0001  |Efrgk+ Location wire nail T200 48K B 28 2 % /PIECES B
21 271280123-0001  |i%E4aLk Connecting wire T240 a8 e ; 1 % /PIECES A




Hh#l. #EFF (CRANKSHAFT. CONNECTING ROD )

75 T N o . Ko LA vtk
Ser. No. Part No. T Pescription PR Reqd. QTY UNIT CONSUMABLE GRADE
1 130290216-0001 | At crankshaft T240 A%l ~FB%h, % ol BAT & 25. 4, A T 1 £ /SETS B
2 380450589-0001 | “F [ Flat washer T200_ HN41%38. 5_4ME54 JEREEL ihfiif # A 1 4 /PTECES C
3 130030126-0001 |35 Piston T240; 2 {4 /PIECES A
4 130150125-0001 | #EFF Connecting rod T240_Jns#% ; £Hg/Cr6/Pb/PBB/PBDE< 1000 2 £ /PIECES B
5 1300600470001 |75 ZE4Y Piston pin T200_ & 18 X55; 2 f4:/PIECES B
6 380560056-0001  |4X£2 4[4 Steel cable baffle ring  |T040 JHIFERYTIE; 4 4 /PIECES B
7 130070099-0001  |VEZEKFHE Piston ring combination  |T200; 2 % /SETS A
8 380620034-0001 |4z Key GB/T1095_L=54 6X6.3 A%, 1 {4:/PIECES B




Ak (IGNITION COIL ASSY)

Ei LA FHAF AR Description FUIRES AR Sal CallLIE
Ser. No. Part No. Reqd. QTY UNIT  [CONSUMABLE GRADE
1 270920317-0001 | sk Zk ] COIL ASSY., IGNNTION 1240 7 iy es AR 1 4 /PIECES A
2 270920318-0001 | sk k] COIL ASSY., IGNNTION T240 A5 bR Es AR, 1 4 /PIECES A
3 380140103-0004 |75 Skik 22 ingee Hexagon bolt with flange GB/T 5789 M6_L=25; 4% W5 H4EQ16 2 4 /PIECES C
4 380850013-0001 X3k #ige Stay stud T200 M6 L=102; %% ¥ H4EQ16 2 4:/PIECES C




VA4 (REGULATING BOARD)

75 TS N . HE LR A Sy JE
Ser. No. Part No. Rl Pescription PR Reqd. QTY UNIT CONSUMABLE GRADE

1 171730008-0001  |Ji 44T support plate for speed Tryyg sy 1 #}/PTECES c

2 3801400130005 (7N Skik = THI 84S Hexagon bolt with flange [GB/T 5789 M6 L=16;%¥ 1 14¥£Q16 2 {1:/PTECES C

3 171620017-0002 |33 37 48 Speed regulating bracket |T240; 7 /7 Sk T 55 € W4T /75 f132: 22 THI B 1 £ /PTECES B

4 171600059-0001 [ 3 3% Governing spring T240 18. 75, 95 60Hz; 1 14 /PIECES A

5 171600061-0001 |3 5 Governing spring T241_19. 5/, £50; 1 £ /PTECES A

6 173090001-0001 BRI TH AT 8% Locker of choke valve Trong gy 1 sl 1 #F/PIECES B

7 171650027-0001 | BELRU AT Choke valve pull rod T241; 1 £ /PTECES B

8 173090002-0001 BRI TH AT 8% Locker of choke valve lponq g i1 sppiL i 1 #F/PIECES B

9 171650007-0001 | BELIU AT Choke valve pull rod T240_FHLH; 1 £ /PTECES B

10 170060032-0001 |tk 8% BELIT 149 Handle of carburetor —oo40 gp; 1 {F/PIECES A

11 380250003-0001 |/ Sk P35 st Sauare head seb SCrew —fr,0 v 1=01 (16mm) ; ik S 2 1 f}/PTECES c

12 380370066-0001  [/Nffiidk 4 Mg B Hexagon nut with flange |GB/T 6177. 1 ANt M6; 45 HEHQL6 1 £ /PIECES C

13 171610021-0001  |F <11 E Mrsnss throttle return spring (7241 28. 750, £100; 1 4:/PIECES A

14 171590024-0001 |y [ 1HoAF Throttle rod T241; 1 £ /PIECES B

15 381140396-0001 |7 3% Tension spring T200 FHRT TS A i 1 4:/PIECES A




. SR EHSE (CAMSHAFT ASSY)

Ei] SRS T Description B A T ZRIL
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 1400200670001  |f4%e4hdH & Camshaft assy T200; 1 {4 /PIECES B

2 380450590-0001 | P Flat washer 1240 WA£17.4 AM%25.9 JEEEL (%D 1 {4 /PIECES C

3 140540027-0001 | FBREF 3 $4 s Rocker support seat T240 44t 1 4 /PIECES C

4 500550030-0001 [ 1EM: Valve Kit T11D_#BiJ&IRZS ; & Hg/Cr6/Pb/PBB/PBN 2 2 /SETS B

5 140450023-0001 | S I#BEHA Valve rocker combination |T110; 4 £ /SETS B

6 380600119-0001  |E 74l ocation pin T110 d=8 L=12; 1 {4 /PIECES C

7 380140077-0005 |75 Skik 22 Mg Hexagon bolt with flange [GB/T 5789 M6 _L=20;%% ¥ H4%Q16 1 4 /PIECES C

8 380140108-0004 VaY:: b3 ALY Hexagon bolt with flange GB/T 5789 M8 L=16;%% 5 H4£Q16 1 {4 /PIECES C

9 1404000120001  |#4yh =& Valve oil seal T110; Hg/Cr6/Pb/PBB/PBDE< 1000pp 2 £ /PTECES A

10 140360010-0001 | 1] P 340555 o Pl Seat, valve spring T110; 2 4 /PTECES B

11 140710016-0001  |HEFFFRAZARZH & Plate, push rod guide T240; 9515 H££Q16 2 4 /PTECES C

12 140320002-0001 |5 [ 1418 Valve adjustment cap T110; 4 {4 /PTECES B

13 140380021-0001 |/ [ 3.5 )i Retainer, valve spring T11D BiICIRES GENL) HSTTH; 4 4 /PTECES B

14 140340025-0001 |1 Py 30 Inner spring of valve T11D_iR#CIRES ; £ Hg/Cr6/Pb/PBB/PBD 4 {4/PIECES B

15 140670017-0001  |#EFT4E Push rod T200; 4 {4 /PIECES B

16 140390015-0001  |[A.I140ik Valve locker T11D; 8 4 /PTECES B




75 LI , . Ko FAT S E T
Ser. No. Part No. D e e Reqd. QTY |  UNIT CONSUMABLE GRADE

1 180420581-0001 |44 Intake pipe T241 X%, BAE 4 1 4 /PIECES C

2 170470002-0001 |35 iM% 3048 Gasoline pump bracket T240; 1 f4:/PTECES C

3 170430086-0001 |44 7H &5 2 F Carburetor gasket T200 @ % E#, 2 % /PIECES A

4 380190053-0002 |7 FI&4T Socket head screw GB/T 70.1_M8_L=50; %% H4EQ16 4 4 /PIECES C

5 170460010-0001 |J5 iM% Gasoline pump T381; 1 {4:/PTECES B

6 380140067-0003 |75 ff ki == M A% Hexagon bolt with flange |GB/T 5789 M6_L=12; 4% ¥ F14%£Q16 2 {4:/PTECES C

7 170440085-0001 | 41 5 i 4 2 feat tnsufating pad Lot fy,,; pyg, 1 {}/PTECES B

8 1704301610001 |4k i 2% 55 Hf #4 Carburetor gasket T241_J50.5 JoA#, BNS-JM101; 2 4 /PIECES A

9 1700214790001 |{k.i &% Carburetor T241; 49544 1R 1 f4:/PTECES B

10 380840936-0001 |43} & Seal ring 1240 D=61_d=2. 4; 1 f4:/PTECES A

11 380140538-0001 |75 ki == M Mg A% Hexagon bolt with flange |GB/T 5789 M6 L=90;4% ¥ (4 4%Q16 4 4 /PIECES C

12 180180129-0001 | %k A EEAT i Tifter comnecting —loog) ppgy xufs; 1 #F/PIECES B

13 380950212-0001 |43 Pipe clip T200_ @ 16.5 JFSHEF; 2 4 /PIECES B

14 380740511-0001 [3@% Breather tube T200_ S8 THEME RSE, 1 f4:/PIECES A

15 380140013-0005 |74k ik 2T M8 S Hexagon bolt with flange |GB/T 5789 M6 L=16;%% 15 H4¢Q16 1 1 /PIECES C




Fr5 T~ . ] K FAT Sy JE v
FHRF 24 WK Description T IR A
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
16 170010016-0001 [ 1A7Hh I o Fuel filter TO5K; 1 f4:/PIECES A
17 380750254-0001 |71 0il tube T240 JMZRHEME Bii2i& CARBIRZS ; hij 1 f4:/PIECES A
18 380750256-0001 |7H1% 0il tube T200 VMZRULE Bii2i& CARBIRZ ; hinj 1 f4:/PIECES A
19 380750845-0001 |1 0il tube T200 VHZR M Bii2i& CARBIRZS ; Iij 1 4 /PIECES A
20 380950213-0001 |3k Pipe clip T200 jhiE K1, 2 f4:/PTECES B
21 380950214-0001 |3k Pipe clip T200 JHEJIT; 4 f4:/PTECES B
22 380770189-0001 |fR4pEE Protective sleeve T200; 1 f4:/PTECES B
23 380750257-0001 | 0il tube T200_fLih &t e Bii2i& CARBIRZS ; hij 1 4 /PIECES A
24 380930048-0001 |EfiLkF Location wire nail T200 K5 ; 1 f4:/PTECES B
25 180180130-0001 |46 %3k e Air Tilter connecting ooy gmas s, 1 {4 /PTECES B

tuhn




W ELE 7. K28 (FLYWHEEL)

Ei] TS TR Description FAIRAS AR Sal CAllLIE
Ser. No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 270190017-0001 |75 FAk 1t tomponents of charging lpoyy iy ac, 3008; 1 1F/PIECES A

2 380140054-0003 [ Sk 2 iRk fexagon bol't with GB/T 5789 M6 _1=30; 45 [14Q16 2 #F/PTECES c

3 270020211-0001  |f FMLEL 73614 FLYWHEEL COMP T240_ 183 P 4K ; 1 4:/PTECES B

4 380450596-0001 | F-#k[E Flat washer Q/LX G 8.7 N4820.5 #ME40 JERES; 1 f4:/PTECES C

5 380370064-0001  [/NfAik 4 42 R} Hexagon nut with flange |GB/T 6177.1 M20X 1.5 M FHLAEEE ; 4% 14 1 4 /PIECES C

6 160180017-0001  |IH-#¢ Impeller T200; 1 {4-/PIECES B

7 660880001-0001  |H# R Impeller pressing plate |T200; 1 {4-/PIECES C

8 380140108-0004 | skik iRk iexagon bol't with GB/T 5789 M3 _L=16; 45 1144016 3 #F/PTECES c

9 1602100290001 | JX 53 & 45 14: Fan cover comp. 1240 AL ; 1 4:/PTECES B

10 380370048-0001  [/NfAik 4 2R} Hexagon nut with flange |GB/T 6177.1_M6; 4% 15 FA%5%Q16 4 f4:/PTECES C

11 380140103-0004 [ Skik iRk fexagon bol't with GB/T 5789 M6 1=25; 45 114016 2 #F/PTECES c

12 271050008-0002 |5 hiz il & Initiate control box  [T240;4i%HO1 A7 75 Ha Lk 1 4:/PTECES B

13 270860026-0001 |18 2225 7 24 Vounting brackel for —po 0 wpazybsi graets pLAI; 1 f/PTECES C

alnctvina dovinn




Z3UESe M R (AIR CLEANER ASSY)

75 T P— Deseription . K LA Sy g e
Ser. No. Part No. Reqd. QTY UNIT  |CONSUMABLE GRADE
1 180020673-0001 IR Air filter T241 PPE} 4R IO HE A IS ; 1 4 /PTECES B
2 180220007-0001 IR AR Air filter pressing plate |T200; 1 4 /PTECES C
3 380140054-0003 7N Sk 24 T R AL Hexagon bolt with flange |GB/T 5789 M6 L=30;%#¥ 1 [H4¥Q16 4 {4 /PIECES C
4 180130173-T240 25 R PR Air filter element 1 4 /PTECES A




WESR M (MUFFLER ASSY)

Eitc S LR Deseription MR L P AR
Ser. No. Part No. Reqd. QTY UNIT  [CONSUMABLE GRADE]
1 180570969-0001 |3 75 4% Muffler 1240 Z2%% J5 HF 0 9 a S ALy KAEN R 1 {4 /PTECES B
2 180650005-0001  [HES K 25 44 Outlet gasket T200_ A& 2 {4 /PTECES A
3 380140108-0004  [/SffSkik 22 Mg ke Hexagon bolt with flange |GB/T 5789 M8 L=16;%%# H4:Q16 2 {4 /PTECES C
4 380340005-0005 |75 HiE 2 IS HE Hexagon nut with flange |GB/T 6170 _MS;#¥i# H4£:Q16 4 {4 /PTECES C




	封面
	曲轴箱体（Crankcase）
	曲轴箱体（Crankcase）(2)
	曲轴箱盖（Crankcase）(1)
	曲轴箱盖（Crankcase）(2)
	气缸头I总成（CYLINDER HEAD ASSY）
	气缸头I总成（CYLINDER HEAD ASSY） (2)
	气缸头II总成（CYLINDER HEAD ASSY）
	气缸头II总成（CYLINDER HEAD ASSY） (2)
	曲轴、连杆（CRANKSHAFT）
	点火线圈（IGNITION COIL ASSY）
	调速控制组件（REGULATING BOARD）
	凸轮轴、气门摇臂组合（CAMSHAFT ASSY）
	化油器总成（CARBURETOR ASSY）
	化油器总成（CARBURETOR ASSY） (2)
	磁电机转子、风扇罩（FLYWHEEL）
	空滤器总成（AIR CLEANER ASSY）
	消声器总成（MUFFLER ASSY）

